


2 Main body

1

2

4

5
6
7

8 9
10

11

12
13

14
15

3

16

17

18

19

20 5
21

5



No. ART Name Qty
1 U537 00112 Chassis 1
2 U537 00113 Lower handle 1
3 U537 00114 Plastic plug 2
4 U456 00013 Screw M6x30 6
5 U455 00013 Nut M6 14
6 U537 00115 Rear bumper 1
7 U537 00116 Axle of trailing flap 1
8 U537 00117 Trailing flap 1
9 U455 00061 Washer 1

10 U455 00007 Nut M8 1
11 U537 00118 Spring of connecting rod 1
12 U455 00035 Spring Bracket 1
13 U537 00119 Connecting rod 1
14 U455 00029 Washer 10 2
15 U455 00032 Check Ring 2
16 U537 00120 Side buffle 1
17 U537 00121 Side protecting strip 1
18 U455 00072 Screw M6x14 2
19 U455 00011 Screw M6x16 2
20 UR390 00081 Bolt M6x20 4
21 U537 00122 Front protecting plate 1

Main body part list





No. ART Name Qty
1 UV180 00016 Washer 4
2 UR200 00067 Bolt M10x20 4
3 U537 00123 Adaptor 1
4 U455 00039 Key 1
5 U537 00124 Blade disc 1
6 U537 00125 Nut M10 2
7 U537 00126 Washer 2
8 U537 00127 Swing Blade 2
9 U537 00128 Spacer 2

10 U537 00129 Bolt 2
11 U455 00053 Spring washer 8 3
12 U537 00060 Bolt M8×20 3
13 U537 00130 Dish Washer 1
14 U537 00131 Central Bolt M10x1.25x40 1

Blade system



4 Front axle

1
2

3
4

5

6

7
8

9
10



No. ART Name Qty
1 U537 00132 Front axle weldment 1
2 U455 00059 Spherical bearing 4
3 U455 00058 Washer 2
4 U455 00057 spacer 2
5 U455 00056 Bearing 4
6 U537 00133 8”wheel 2
7 U455 00061 washer 8 2
8 U455 00053 spring washer 8 2
9 U455 00052 Bolt M8×15 2

10 U455 00051 wheel cover 2

Front axle part list



5 Rear axle

1
2

3

4

56

7
8 9

10

11
12

13
14



No. ART Name Qty
1 U537 00134 Rear axle weldment 1
2 U455 00059 spherical bearing 4
3 U537 00135 adjustment lever 1
4 UG700 00138 Bolt M6×16 1
5 U455 00054 Washer 6 1
6 U455 00013 Nut M6 1
7 U455 00058 Washer 2
8 U455 00057 Spacer 2
9 U455 00056 Bearing 4

10 U537 00133 8”wheel 2
11 U455 00061 Washer 8 2
12 U455 00053 Spring washer 8 2
13 U455 00052 Bolt M8×15 2
14 U455 00051 Wheel cover 2

Rear axle part list



6 Handle and controls
1

2

3 4 5

45

4
6

7

8 9

10
11

12
13

14



No. ART Name Qty
1 U537 00137 Upper handle 1
2 U537 00138 Brake lever 1
3 U455 00099 Cable hook 1
4 U455 00054 Washer 6 3
5 U455 00013 Nut M6 2
6 U537 00139 Throttle cable box 1
7 UV160 00010 Screw M6×55 1
8 U537 00140 Throttle cable 1
9 U537 00141 Brake cable 1

10 U537 00142 Circlip 1
11 U537 00143 Connecting bolt 2
12 U537 00144 washer 2
13 U455 00053 Spring washer 8 2
14 U537 00145 Handle wheel 2

Handle and controls part list


